
23.11.2023 8.16 MAKITA SERVICE INFORMATION

https://msi.makita.co.jp/MsiWW/MsiWW/swf/print.html 1/3

Model No.UH3000 HEDGE TRIMMER 300MM



23.11.2023 8.16 MAKITA SERVICE INFORMATION

https://msi.makita.co.jp/MsiWW/MsiWW/swf/print.html 2/3

Model No.UH3000 HEDGE TRIMMER 300MM

Item Parts No. Description I/C Qty New/Old Opt. 1 Opt. 2 Note

001 181968-0 HOUSING SET 1

    D10 INC 25

002 152313-6 PIN 10 COMPLETE 1

    C10 951119-7 SPRING PIN 4-24 1

003 253758-2 FLAT WASHER 10 1

004 153172-1 GEAR COMPLETE 61 1

005 257144-9 RING 10 1

006 253726-5 FLAT WASHER 6 1

007 153171-3 GEAR COMPLETE 17-38 1

008 253726-5 FLAT WASHER 6 1

009 256656-9 PIN 6 1

010 423096-8 SPONGE SEAL 1

011J1 666080-2
POWER SUPPLY CORD 1.0-2-
0.3 1

012 211016-2 BALL BEARING 626LLB 1

013-1 632071-5
TERMINAL BASE COMPLETE
55A 1

014-1 191914-5 CARBON BRUSH CB-70 1

015C_ 633013-2 FIELD 220V 1

016 511618-7 ARMATURE ASS'Y 220V 1 *

017 241059-0 FAN 58 1

018 211026-9 BALL BEARING 627LLB 1

019A_ 651238-6 SWITCH SGES106C 1

020 685725-3 SPONGE SHEET 1

021A_ 645006-7 NOISE SUPPRESSOR 1

022 414020-2 LOCK-OFF BUTTON 1

023 855922-7 NAME PLATE UH3000 1

024 265874-8 TAPPING SCREW BT 4X20 6

025 181968-0 HOUSING SET 1

    D10 INC 1

026 911234-9 PAN HEAD SCREW M5X20 2

027 273487-1 GRIP 20 1

028 252098-5 HEX. NUT M4-10 1

029 414019-7 GUARD 1

030 911119-9 PAN HEAD SCREW M4X12 4

031 251329-9 PAN HEAD SCREW M4X10 1

032 122362-7 SHEAR BLADE ASS'Y 1 *

    C01 251329-9 PAN HEAD SCREW M4X10 3 *

    C06 252097-7 HEX. NUT M4-10 3 *

    C11 343475-3 PRESSURE PLATE 1 *

032-1 A-43044 SHEAR BLADE 300 O 1

    C01 251329-9 PAN HEAD SCREW M4X10 3

    C06 252097-7 HEX. NUT M4-10 3

    C11 343475-3 PRESSURE PLATE 1

033 687001-1 STRAIN RELIEF 1

034 682504-0 CORD GUARD 10-85 1

Please order the parts with part number. Print Date 23/11/2023



23.11.2023 8.16 MAKITA SERVICE INFORMATION

https://msi.makita.co.jp/MsiWW/MsiWW/swf/print.html 3/3

Model No.UH3000 HEDGE TRIMMER 300MM

Item Parts No. Description I/C Qty New/Old Opt. 1 Opt. 2 Note

035 911133-5 PAN HEAD SCREW M4X18 2

036 534021-5 LEAD WIRE ASS'Y 1

400 414053-7 BLADE COVER 1

401 158024-1 HOOK COMPLETE 1

Please order the parts with part number. Print Date 23/11/2023


